PRO-FORM® o |
“ROSS 5 TRAINER®

0. 831.159341 WEIGHT SYSTEAM=STAIR (CUMEBE
PERSOMNAL TRAINMNER '™

ELECTROMIC WIIORKICOLIT !N.STRI.JC IO

SEARS

15 owner's manuat carefully before using the CROSS TRAINER e.

Download from Www.Somanuals.com. All Manuals Search And Download.



TABLE OF CONTENTS

IMPORTANT SAFETY PRECAUTIONS . . . ... i e e e 1
BEFORE YOU BEGIN . .. oo e 2
A EMBLY L L e, 3
ADJUSTING THE CROSS TRAINER € . . . ..ottt ettt et e e e oo 8
OPERATING THE STEPPER CONSOLE . . ... .. it i et e e e 10
OPERATING THE PERSONAL TRAINER COMPUTER . . .. ov vttt eeie e et e ee v oo 11
Calories . . ..o 12
EXERCISE GUIDE. . . . .. e e e e e 16
TROUBLE-SHOOTING AND MAINTENANCE . . .. oottt i e e e e e e 25
ORDERING REPLACEMENT PARTS . . . .ottt e e e e e Bock Cover
UMITED WARRANTY . ... e et e e e vt e e Back Cover

IMPORTANT SAFETY PRECAUTIONS

WARNING: To reduce the risk of serious injury, read the following important safety precaufions before using the
CROSS TRAINER e. Before beginning any exercise program, consult your physician. This is especially imporfant for
persons over the oge of 35 or persons with pre-existing heclth problems. SEARS assumes no responsibility for person-
al injury or property damoge sustained by or through the use of this product.

1. Read this owner's manual and the accompanying FITNESS JOURNAL carefully before using the CROSS TRAINER e.
Use the CROSS TRAINER e only as described. '

2. Inspect and fighten cll parts each time you use the CROSS TRAINER e. Replaice any worn parts immediately.

3. Do not use the fransformer if it is domaged. Keep the power cord away from walkwoys and heated surfaces.

4. Keep your honds away from moving perts. Always wear athletic shoes for foot profection.

5. Keep smoll children away from the CROSS TRAINER e at all ties.

6.q Toﬁprevent domage to the weight system, do not put any pressure on the leg developer, arms or cables while the
- weight setting is changing. If the lat bar or rower bar is atioched to the high pulley sfafion, rest it in the rock neor the

high pulley station. {See OPERATING THE PERSONAL TRAINER COMPUTER on page 11 of this owner's manual).
7. Alwoys stond on the foot plate when performing any exercise that could causs the CROSS TRAINER e fo tip.
8. Make sure that the cables remain in the grooves in the pulleys as you use the CROSS TRAINER e,

9. The resistance cylinders become very hot during use. Allow the resistance cylinders fo cool before fouching
them. Cover the floor beneath the stepper for protection; o small omount of oil leakage is normal for hydravlic -

cylinders. When using the stepper, keep your feet on the pedals at oll times. If you lift your feet off the pedals,
the pedols may become separated from the resistance cylinders, resulting in injury.

10. If you feel pain or dizziness ot any fime while exercising, stop immediately and begin cooling down. Find out
whot is wrong before continving.

Download from Www.Somanuals.com. All Manuals Search And Download.



BEFORE YOU BEGIN

Congratulations for purchasing the revolutionary PROFORM® CROSS TRAINER e. The CROSS TRAINER e combines a
multi-siation weight system with o full-size stepper to let you enjoy true cross fraining workouts in the convenience of
your own home. And o help you get the most from every workout, the CROSS TRAINER e features the advanced PER-
SONAL TRAINER™ weight training computer. Whether your goal is improved cardiovasculor fitness, a shapely, foned
body or dramatic muscle size and sirength, the CROSS TRAINER e will help you to achieve the specific results you want.

For your safety and benefit, read this owner's manual and the accompanying FITNESS JOURNAL carefully before using
the CROSS TRAINER e. If you have addifional questions, please call cur Cusiomer Service Depariment loll-free ot
1-800-999-3756, Monday through Friday, 6 a.m. until 6 p-m. Mountain Time (excluding holidays). To help us assist
you quickly, please nofe the model number and seriol number of your CROSS TRAINER e before calling. The model
number is 831.159341. The serial number can be found on @ decal aftached to the CROSS TRAINER e. The location of
the decal is shown in the drawing below. Write the serial number in the following space for reference:

Before reading further, please review the drawing below and fomiliarize yourself with the parts that are labeled.

High Pulley Station " Cable Clip

Lat Bar
& l{l Backrest

| \\\ -

ésis ance Cylinder f - ] r Sea

i S |
]

Stepper Console :

Stepper Handle ﬁ
CUSTOM SMART CARD———T
PERSONAL TRAINER Computer —1

i J 7] ‘ Selector Knob
N )
Stepper Pedal ’ ‘ i o 2
g f
N\, N [
"I“r:\"{i;,\‘ l n I} . Serial No. Decal
Oy : X m"—r_ . S
N e
/ e BB Low Pulley Station
. -;.""'--_ o
— : Foot Plate

Weight Cable

Download from Www.Somanuals.com. All Manuals Search And Download.




ASSEMBLY

Assembly requires two persons, To assemble the CROSS TRAINER e, use the included videocassette or follow the
instructions below. Due 1o the weight of the CROSS TRAINER e, it should be assembled in the location where it will be
- used. Place oll ports in a cleared orea and remove the packing materials. Do not dispose of the packing materials until
assembly is completed. Make sure fo lower the resistance cylinders and pedals before beginning assembly; if the
resistance cylinders fall, they may damage the side shields. Read each assembly step and examine each drawing
carefully. Refer io the Part Idenfification Chart accompanying this owners manual, to help identify the hardware used in
assembly, Make sure that all parts are oriented as shown in the drawings.

The following tools (not included) are required for assembly: two 8" Adjusiuble Wrenches %:-@ and a
Rubber Mallet BE’__—_E . A small omount of soopy water is also required.

1. Set the Front Base (7} end the Reor Base (8) on the
floor as shown. Turn the Rear Base so the indented
holes are toward the floor,

Insert seven 3/8” x 2 1/2" Carriage Bolts {1) up
through the indicated holes in the Front and Rear
Boses {7, 8).

2. With the help of a second person, set the Tower
Frame {10) near the indicoted ends of the Front and
Reor Bases (7, 8). The Tower Frome must be turned
so the Pedals {75, 76} are on the same side as the
extension on the Front Base. Raise the Tower Frame
and lower it onlo the two indicoled 3/8" x 2 1/2*

- Carrioge Bolts {1} in the Rear Base.

3. Roise the front of the Tower Frame {10) and lower it
onto the two indicated 3/8* x 2 1/2" Carrioge Bolls
(1) in the Front Base [7).

Adijust the position of the Tower Frame (10) so the

four indicated 3/8” x 2 1/2” Carrioge Bolis {1} are

centered in the slotted holes in the Tower Frame.

Thread a 3/8" Nut (2) with o 3/8” Lockwosher (3)
- onto each Corriage Bolt. Do not tighten the Nuts

yel,

Download from Www.Somanuals.com. All Manuals Search And Download.



4,

fal

Slide the Brace (29) onto the threaded bolt protrud-
ing from the Tower Frame (10). Threod a 3/8"
Nylock Nut (6) onfo the threoded bolt. Do not tight-
en the Nylock Nut yet.

Place your foot on the extension and slightly raise
the front of the Tower Frome (10). Align the lower -
end of the Brace {29} with the indicaled 3/8” x

2 1/2” Corrioge Bolt {1). Lower the Tower Frame so
the Brace slides onto the Carrioge Bolt. Threod a
3/8" Nut (2) with o 3/8” Lockwasher {3} onfo the
Corriage Bolt. Do not fighten the Nut yet.

With the help of a second person, lift the Upright (9)
ond lower it onlo the two indicated 3/8* x 2 1/2*
Carriage Bolls (1} in the Rear Bose (8). Thread a
3/8" Nut {2) ond 3/8" Lockwasher {3} onfo each
Carriage Bolt. Do not tighten the Nuts yet.

Attoch the Front Base (7) o the Upright {9} with two
3/8” x 3/4" Bolts (31), .

Tighten the 3/8” Nylock Nut (6] attached in assem-
bly step 4, and the seven 3/8 Nuts {2) attached in
assembly steps 3 through 5.

Attoch the Foot Plate (102] fo the Upright (9] with
two 3/8" x 3/4" Bolts {31) ond 3/8" Nylod( Nuts
(6). -

With the help of a second person, lift the Front Bose
{7). Peel the backing off three Rubber Pads (48).
Press two onlo the underside of the Front Bose in the
indicated locations, and one onto the underside of
the Upright {9). Lower the Front Bose.

Press two Rubber Pads (48} onio the Rear Bose (8}

in the some monner.

Download from Www.Somanuals.com. All Manuals Search And Download.




side of the Moment Anm (74). Make sure that the
bracket on the end of the Left Arm is positioned as )
shown in the inset drawing. If the bracket is not
positioned as shown, the Left Arm will not function 16

properly.

7. lInsert the lower end of the Left Arm (15) into the left 7 LW

Tap a 3/4 Plastic Cap (57) onfo one of the ends of
a 3/4" x 4" Axe (54). Align the hole in the end of
the Left Arm (15) with the holes in the Moment Arm
{74). Insert the Axle into the Moment Arm ond the
Left Am. Tap @ 3/4” Plastic Cap onto the Axle,

'.l;lﬁh: An exdra 3/4" Plastic Cap (57) has been
included with the hardware pack. If you accidental-
ly damage one of the Caps during assembly, use

this extra Cap. Otherwise, the extra Cap may be
discarded.

Gorrect position of Arms
|/ against Moment Arm

Altach the Right Arm {16) in the same manner.

. 74
INCORRECT ~ CORRECT

8. Wrop the Weight Cable (52) under o 3 1/2” Pulley
(5). Attach the Pulley ond @ Coble Trap {67) fo the
back of the Upright {9) with a 3/8” x 1 3/4” Bolt
{40) and 3/8" Nylock Nut {4). Make sure that the

~ Cable Trop is in the *7 o’clock” position.

Lay the Weight Coble (52) over a 3 1/2* Pulley (5).
Aftach a Cable Trop (67) and the Pulley to the left
side of the Upright {9} with a 3/8” x 1 3/4* Bolt
(40) and 3/8* Nylock Nut (6). Make sure that the
Cable Trop is in the “12 o’clock” position.

W;ép the Weight Cable (52) around o 2" Pulley (4).
Attach the Pulley to the Left Arm (15) with o 3/8” x
1 3/4" Bolt (40} and 3/8* Nylock Nut (6).

9. Wrap the Weight Cable {52) around a 2 3/4”
Pulley {13). Atiach the Pulley 1o the indicated bracket
on the Upright {9) with a 3/8% x 1 3/4" Bolt {40)
and 3/8” Nylock Nut [6).

Download from Www.Somanuals.com. All Manuals Search And Download.



10. Wrop the Weight Cable {52} around a 2" Pulley (4).
Attach the Pulley to the Right Arm (16) with a 3/8" x
1 3/4" Bolt (40) and 3/8" Nylock Nut (6).

Lay the Weight Cable (52) over a 3 1/2" Pulley (5).
Attach a Cable Trap {67) and the Pulley to the side
of the Upright (9) with @ 3/8” x 1 3/4” Bolt {40)
and 3/B8" Nylock Nut {6}. Make sure that the Cable
Trop is in the *12 o’clock” position.

11. Wrop the Weight Cable (52) under a 2” Pulley (4).
Attach the Pulley to the bracket on the side of the
Moment Arm (74) with a 3/8" x 1 3/4" Bolt (40}
and 3/8" Nylock Nut {6). Make sure thot the Weight
Cable is between the Pulley and the indicated tab.

Attach the end of the Weight Cable (52) 1o the right
side of the Leg Developer {23} with a 3/8" x21/4"
Bolt {45) and 3/8” Nylock Nut (4). Do not overtight-
en the Nylock Nut, the Cable must be able 1o swiv-
el freely or it will be damoged.

12. Insert the threoded bolt on the end of the Weight
Cable (52) into the Adjustment Bracket {53). Finger
tighten the 5/16" Nut (82) onto the threaded bolt
unfil there is slight fension in the Cable.

13. Wet the upper ends of the left and Right Amms (15,
16) and the insides of the two Large Pads {17) with
soapy waler, Slide the Large Pads onto the Amms.

Attach the Backrest {19} fo the Upright {9) with two
1/4" x 2 1/2" Bolts {46).

Download from Www.Somanuals.com. All Manuals Search And Download.



14, Attoch the Seat {28} to the Upright {9) with the two
1/4" x 5/8” Bolts {20) ond a 1/4” x 27 Bolt (118).

15. Center one Pod Tube (22} in the Upright {?), ond the
other Pod Tube in the Leg Developer (23). Slide the
four Smoll Pads {17} ento the ends of the Pod Tubes.

16. Rest the Left and Right Pedols (75, 76) on the hooks
" at the lower ends of the Resistonce Cylinders {84).
Make sure that the hooks are ully inserfed into the
_same slofs under both Pedals.

Plug the Transformer (39} into the jock Jocated rear
 the bottom of the Right Side Shield {12).

17. Moke sure that oll parts are properly fightened. The use of oll remaining parts will be exploined in ADJUSTING
- THE CROSS TRAINER e, beginning on poge 8 of this owner's manual,

18. Before using the CROSS TRAINER e, test the cables and the pulleys. Make sure that the cobles ars in the grooves

" in the pulleys. if the cables do not move smoothly over the pulleys, locate and correct the problem before using
; the CROSS TRAINER e. If the cables are not properly routed, they will be damoged when used,

Download from Www.Somanuals.com. All Manuals Search And Download.



ADJUSTING THE CROSS TRAINER e

The CROSS TRAINER e is designed to be changed from stafion to station quickly ond easily. The instructions below
describe how each part of the CROSS TRAINER e con be adjusted, Please read these instructions carefully before using
the CROSS TRAINER e, Refer fo pages 17 through 24 of this owner's manual fo see how the CROSS TRAINER e should
be set up for each individual exercise.

IMPORTANT: For effective exercise, the CROSS TRAINER e must be set up correctly for each exercise. When otfach-
ing the lat bar, rower bar or strop, atfoch them directly to the CROSS TRAINER e or use the chain fo attach them;
moke sure that the lat bor, rower bar or strop is in the correct starting position for each exercise. If there is any
slock in the coble or chain as you perform an exercise, the effectiveness of the exercise will be reduced.

1. CHANGING THE STEPPING RESISTANCE

To change the resistance of the Pedals (75, 76), first
lift the Pedals off the hooks of the lower ends of the
Resistance Cylinders {84). Move the hooks to differ-
ent slots under the Pedals. Make sure thot the hooks
cre fully inserted into the same slots under both
Pedals. The forther the hooks are from the Tower
Frome {10}, the greater the resistonce will be.
WARNING: The Resistance Cylinders become very
hot during use. Allow the Resistance Cylinders to
cool before touching them.

2, CHANGING THE ARMS TO THE BUTTERFLY
MODE AND PRESS MODE

The Arms (15, 16) con be changed 1o either the bui-
terfly mode or the press mode. To perform the BUT-
TERFLY exercise, change the Arms fo the butterfly
mode by turning the Selecior Knob {55) clockwise os
shown by the decol. To perform the BENCH PRESS
exercise, chonge the Arms fo the press mode by
tuming the Selector Knob counterclockwise.

3. ATTACHING THE LAT BAR, ROWER BAR OR
STRAP TO THE HIGH PULLEY STATION

Attoch the Lot Bar {36) to the Main Cable (51) with o
Cable Clip (33). For some exercises, the Choin (38}
should be oftached between the Lot Bar ond the
Main Cable with two Cable Clips. Adjust the length
of the Chain between the Lot Bar ond the Main
Cable so the Lot Bar is in the correct storting posi-
tion for the exercise fo be performed.

The Rower Bor (34} or the Strop (35) can be
ahached in the some monner.

Download from Www.Somanuals.com. All Manuals Search And Download.



4. ATTACHING THE LAT BAR, ROWER BAR OR
STRAP TO THE LOW PULLEY STATION

Attach the Lat Bar (36) fo the Main Cable {51) with a
Coble Clip {33). For some exercises, the Chain (38)
should be attoched between the Lot Bor and the
Main Cable with two Cable Clips. Adjust the length
of the Chain between the Lot Bar ond the Main
Cable so the Lot Bar is in the correct starfing posi-
tion for the exercise fo be performed.

The Rower Bbr (34} or the Strap (35) can be
attoched in the same manner.

Download from Www.Somanuals.com. All Manuals Search And Download.




OPERATING THE STEPPER CONSOLE

The stepper console is designed to give you instont feedback as you exercise on the stepper. Please read these instruc-
tions carefully before operating the console. Note: Remove the clear plostic from the front of the console.

DIAGRAM OF THE CONSOLE

1. 1CD display—Display for all modes. 1\ T

2. Mode indicotors—Show which mode is currently SPEED I ’-’ I '-. ’l-" ’L"' I TIME
selected ond disployed. ” Il

3. MODE bution—Selects modes, DISTANCE CALORIE SCAN

4. ON/OFF bution—Tumns the power on and off, and MDDE ON/oFF
resefs the display. 3 — 4

DESCRIPTION OF THE CONSOLE MODES
SPEED—Displays your stepping speed, in steps per minute.

TIME—Displays the length of ime you have been stepping. Note: Time will be counted only while you are stepping. If
you slop for fen seconds or longer, the TIME mode will pause until you resume stepping.

DISTANCE—~Displays the totol number of steps you have completed.

CALORIE—Displays the total number of Calories you have burned. Note: If the stepping resistance is near the lowest or .
highest seffing, the actual number of Calories you have bumed may be slightly lower or higher than the number displayed.

; SCAN—Displays the SPEED, TIME, DISTANCE ond CALORIE modes, for five seconds each, in a repedting cycle.
CONSOLE OPERATION

1. To fum on the power, press the ON/OFF butfon or simply begin stepping.

2. Select one of the five modes:

a. SCAN-—When the power is tumed on, the SCAN mode will be selected automatically. One mode indicator will
oppeor by the word "SCAN.* The SPEED, TIME, DISTANCE and CALORIE modes will oll be displayed, for five
seconds each, in a repeoting cycle. A second mode indicator will show which mode is currently displayed.

b. SPEED, TIME, DISTANCE or CALORIE—The SPEED, TIME, DISTANCE or CALORIE mode can be selected for
continvous display by repectedly pressing the MODE bution. The modes will be selected in the following order:
SPEED, TIME, DISTANCE, CALORIE, SCAN.

3. To reset the LCD display, tum the power off ond then on ogain by pressing the ON/OFF bution twice.

4. When you ore finished exercising, press the ON/OFF bution ko turn off the power. Note: If the pedals are not moved
ond the console butions ore not pressed for four minutes, the power will tumn off cutomatically fo conserve the botteries.

10

Download from Www.Somanuals.com. All Manuals Search And Download.



OPERATING THE PERSONAL TRAINER COMPUTER

The heart of the CROSS TRAINER e is the odvanced PERSONAL TRAINER weighl fraining computer, With the PERSON-
AL TRAINER computer, you can change the weight seting with a fouch of o button. As you exercise, the computer will
measure your range of motion, show the number of Calories you have burned and keep trock of the repetitions ond
sefs you have completed. In the troiner mode, you can select a specific muscle group, and the computer will guide you
through o series of exercises that will develop the selected muscle group. Using the included CUSTOM SMART CARD,
you can create cusfom exercise progroms and store them in memory for future workouts. Preprogrammed SMART
CARDS con also be purchosed jo help you achieve specific exercise goals. See the included brochure for more infor-
motion. Please read these instructions carefully before operating the computer,

TURNING ON THE POWER

Plug the transformer into a 120-volt outlet.
All indicators and displays on the computer
will flash three fimes.

PERSONAL
TRAINER ——

To tum'on the power, press the POWER but- Compuler
ton. The four displays and various indiceors
on the computer will light. The system motor
may be heord while the weight system recali-
brotes. Note: Always turn on the power Muscle
when using the CROSS TRAINER e. Chart

SELECTING THE TONE OR STRENGTH Displays
MODE

The PERSONAL TRAINER computer offers Stroke
both a tone mode and a strength mode. If Meter
your goal is 1o tone your muscles and devel-
_ op enduronce, the fone mode should be Indicators
. selected. If you wont fo increose the size and
strength of your muscles, the strength mode
should be selected. When the power is
~ tumed on, the lone mode will be selected
automatically. The fone indicotor will light.
To select the sirength mode, press the Indicators
STRENGTH bution. The strength indicator will
o light. - ‘

* USING THE MANUAL MODE

When the power is turned on, the computer
- will be in the monuol mode. The lower port
of the computer shows 20 exercises thot can
be performed on the CROSS TRAINER e. The indicator on exercise 1 will be flashing. Press the right or left arrow on
the NEXT button until the indicalor is flashing on the first exercise that you want fo do. The number of the exercise that
you select will be shown in the CALORIES/EXERCISE NO. display. Note: For help selecting on exercise, refer o the

- muscle chart on the upper port of the computer. Press on the muscle group that you wont fo exercise—be sure fo press
on the circled letter. As long os you continue to press on the muscle group, indicators will light on the lower part of the
compuler fo show you which exercise{s} will develop the selected muscle group.

11

Download from Www.Somanuals.com. All Manuals Search And Download.




Next, press the TONE or STRENGTH bution, depending on whether you want the first exercise fo be a fone or a strength
exercise. The WEIGHT display will show the recommended weight setfing for the exercise that you have selected.
WARNING: The recommended weight seffing may be too high or foo low for you, depending upon such factors as
your body size and physical condition. If you cannot complete the desired numbers of sets and repetitions, the
weight setting should be decreased. The weight seffing can be changed by pressing the increase or decrease button
beneath the WEIGHT display. Each fime one of the buttons is pressed, the weight setting will change by 1 pound. The
butlons can be held down to change the weight setting quickly. {The weight range for the BENCH PRESS exercise is 30
fo 250 pounds; the weight range for all other exercises is 15 to 125 pounds.) )

IMPORTANT: While the weight setting is changing, the mofor will be heard and the SETS and REPS displays will show
a ropidly rotating indicator. To prevent damage fo the weight system, do not put any pressure on the leg developer,
arms or cables while the weight setfing is changing. H the lat bor or rower bar is attached fo the high pulley stafion,
rest it in the rock near the high pulley stafion. If the computer senses pressure on the weight sysfem while the weight
sefting is changing, the WEIGHT display will show on error code ["EEE") for two seconds, and the weight setting will
stop changing. The WEIGHT display will then show the current weight setting. Make sure that there is no pressure
on the leg developer, arms or cables. Press the increase or decrease button beneath the WEIGHT display agoin to
change the weight setfing as desired. Woit for the sound of the molor fo siop before you continue.

The SETS and REPS displays will show the recommended numbers of sets ond repetitions for the exercise that you have
sefected. If desired, the number of sets or repetitions con be changed by pressing the increase or decrease button
beneath the SETS or REPS display. Each fime one of the buitons is pressed, the number of sets or repetifions will change
by 1. The ronge of sefs is 1 1o 9. The range of repetitions is 2 fo 20.

Begin the exercise thot you have selecled. {Refer to pages 17 through 20 of this owner's manual for information cbout
the proper form for the exercise.) During your first repetition, the computer will measure your ronge of motion—iry fo
move through the full ronge of motion for the exercise. During each following repetition, the STROKE meter will show
your ronge of motion—iry fo reach 100% during each repetition. As you exercise, the SETS ond REPS displays will show
the numbers of sefs ond repetitions remaining fo be completed. One lone will sound affer each repetition is completed,
two tones will sound alter each set is compleled, and three lones will sound ofter olt repetitions and sets have been com-

pleted. In addition, the CALORIES indicator will light, ond the CALORIES/EXERCISE NO. display will show the number of
Calories that you hove bumed.

IMPORTANT: For effective exercise, rest for 1 minute after each set if you are doing a fone exercise, and 3 minvtes
after each set if you are doing a strength exercise. Your body will burn Calories ot oll imes—at on increased rate
while you are performing repetitions, and ot a decreased rote while you are resting. As soon as you begin the first
exercise, the computer will begin counting the Calories you are buming, both while you ore performing repetitions
and while you are resting. In order to find the number of Calories you burn during your workout, note the number
that is shown os soon as you complete your last exercise.

- After you have completed all of the repetitions ond sets for the first exercise that you selected, press the right or left
arrow on the NEXT bution fo select the next exercise that you want lo do. Repeot the procedure described above for the
next exercise. {Nofe: If you select an exercise that involves only one arm or leg, such os the SINGLE LEG CURL exercise,
the numbers of repetitions ond sets shown in the SETS and REPS displays should be performed once using the right arm
or leg, and once using the left arm or leg. Affer completing the repefitions and sefs using one arm or leg, press the right
arrow on the NEXT bution, then press the left arrow on the NEXT bution, and then repeat the repetitions and sefs using
the other orm or leg.} Select as many exercises as desired until your workout is complefed.

USING THE TRAINER MODE
Press the TRAINER button. The irainer indicotor will light, Next, refer to the muscle chort on the upper port of the com-

puter. An indicator will be lighted on muscle group "A." If you want fo exercise o different muscle group first, press on
the desired muscle group—be sure o press on the circled letter. '

12

Download from Www.Somanuals.com. All Manuals Search And Download.



Once you have selected the first muscle group that you wont fo exercise, refer o the lower part of the computer, One or
more indicators will be lighted, showing you which exercise{s} fo do to develop the selected muscle group. One of the
indicators will be flashing fo show you which exercise to do first. if you want to skip the first exercise, press the right
arrow on the NEXT bution until the indicator is floshing on the exercise thot you want fo do first. The number of the
exercise will be shown in the CALORIES/EXERCISE NO. disploy. Next, press the TONE or STRENGTH button, depend-
ing on whether you want the first exercise fo be a fone or o sirength exercise. The WEIGHT display will show the rec-
ommended weight setfing for the first exercise. If desired, the weight setting can be changed. This can be done in the
same monner as when the computer is in the manual mode. The SETS and REPS displays will show the recommended
numbers of sets ond repetitions for the first exercise. If desired, the number of sets or repetitions can be changed. This
con be done in the same manner as when the computer is in the manual mode.

Begin the first exercise. As you exercise, the computer will provide the same feedback as when it is in the monual mode.
Alter you have completed all of the repetitions and sets for the first exercise, press the right arrow on the NEXT bution
o select the next exercise that you wont fo do. Do as many of the indicated exercises as desired.

When you have completed the desired exercises for the first muscle group that you selected, press on the next muscle
group that you want fo exercise. Do as many of the indicoted exercises as desired. Select os many muscle groups as
desired until your workout is completed.

USING THE CUSTOM SMART CARD

CUSTOM 4 ™

IMPORTANT: Before inserfing or removing the SMART
CUSTOM SMART CARD, press the POWER but- CARD
ton fo furn off the power. Insert the CUSTOM
SMART CARD info the left side of the computer, |
Press the POWER button to furn on the power. I:>
IMPORTANT: When the CUSTOM SMART CARD '
is used, the exercise insert and the decal sheet
must be used or some weight settings will not
be accurate,

The first step in creating an exercise progrom is
o select the exercises thot you want to include in

your first workout. Lay the exercise insert down ; N (Bt om
so the spaces numbered 1 through 20 are on g@ om
— .

fop. Next, refer fo pages 17 through 24 of this Exercise el
owner's manual ond select about & 1o 10 exer- Insert _} % g
cises that you wont fo include in the workout, For il | A4 B2
each exercise thot you select, apply a decal to :

one of the first 6 to 10 spaces on the insert, If
~ there is o printed decal for the exercise, apply
 the printed decol; if there is not o printed decal,
opply o blonk decal and write the name of the
exercise on the decal. (Note: Whenever the
BENCH PRESS exercise is included in a workout,
the decol for the exercise must be applied 1o the
spoce numbered 1, 11, 21 or 31 on the insert. If
the BENCH PRESS exercise is not incduded, those *
spoces must be left empty.) Next, label oll of the s L— —
decals on the insert with a designofion such os t N’ ]
"DAY 1.” A sample workout is shown o the right,

-1
Om

) E) 82

Decol

13

Download from Www.Somanuals.com. All Manuals Search And Download.



After you have opplied a decal fo the exercise insert for each of the exercises that you want fo include in your first
workout, fit the four tobs on the insert into the slots in the lower part of the computer. Make sure that the insert is tumed
so the decals ore visible. (The use of the remaining spaces on the insert will be exploined below.}

Next, o weight, set and repetition setting should be programmed for each of the exercises, ond the workout should be
stored on the CUSTOM SMART CARD.

Press the CREATE PROGRAM bution. The indicator next fo the bution will light. Press the right or left arrow on the NEXT
button, if necessary, until the indicoter is flashing on the first space on the exercise insert where a decol hos been
applied. The number of the exercise will be shown in the CALORIES/EXERCISE NO. display. Next, press the TONE or
STRENGTH bution, depending on whether you wont the first exercise to be a fone or o strength exercise. The indicotor
next to the bution you press will light. The WEIGHT, SETS ond REPS displays will show the recommended weight setting
ond numbers of sets and repetitions for the first exercise. WARNING: The recommended weight setting may be too
high or too low for you, depending on such factors as your body size ond physical condition. If you connot com-
plete the recommended numbers of sets and repetitions, the weight setting should be decreased. If desired, the
weight, set or repetition setting can be changed by pressing the increase or decrease bution below the WEIGHT, SETS
or REPS display. The weight setting con be changed in increments of 1 pound; the buttens can be held down fo change
the weight setting quickly. The number of sets or repetitions con be changed in increments of 1. The ronge of sets is 1 1o
9. The range of repetitions is 2 to 20. After you have progrommed the desired weight, set ond repetition setfings for the
first exercise, press the STORE button. The indicotor will remain lighted on the first exercise on the exercise insert, and
the indicotor will begin Rashing on the next exercise on the insert. Press the TONE or STRENGTH bution and progrom
weight, set and repetition seffings for the next exercise as described obove. Press the STORE button. Repeat for each of
the exercises on the insert. The workout will then be stored on the CUSTOM SMART CARD.

When you ore ready to begin the workout, press the RUN PROGRAM button, The indicolor next fo the button will light.
The indicotors will ight on all of the spoces on the exercise insert where decals have been applied. The indicator will be
Bashing on the first exercise of the workout. Begin the first exercise. {Refer to pages 17 through 24 of this owner's
menval for information obout the proper form for the exercise.) As you exercise, the computer will provide the same
feedback s when it is in the monual mode. After you have completed all of the sels and repetifions for the first exer-
cise, press the right orrow on the NEXT button. The indicator will begin flashing on the next exercise of the workout.

Perform the next exercise os described above. Repeat until you have completed all of the exercises included in the
workout,

The workout con be revised as your fitness level increases or your gools change. To revise the workout, first press the
CREATE PROGRAM button, To revise the settings for on exercise, press the right or left arrow on the NEXT bution until
the indicotor is flashing on the exercise thot you want fo revise. Press the increase or decrease button below the
WEIGHT, SETS or REPS display to change the seffing. Press the STORE button. To delete an exercise, press the right or
left orrow on the NEXT button uniil the indicator is floshing on the exercise that you wont fo delefe. Press the DELETE
bution. Remove the decal for the exercise from the exercise insert. To add on exercise, affach a decal to the insert and
"press the right or left arrow on the NEXT button unfil the indicotor is lashing on the new exercise on the insert. Progrom
weight, set and repetition seftings os described above. Press the STORE bution,

Becouse there are 40 spoces on the exercise insert, @ number of different werkouts con be stored on the CUSTOM
SMART CARD af the some time. For example, your exercise program could include three different workouts—one for
Mondays, one for Wednesdoys, and one for Fridays. Or, you could create two different workouts using the spoces
numbered 1 through 20 on the insert, ond a training poriner could create two different workouts using the spaces num-
bered 21 through 40, To do one of the workouts, first press the RUN PROGRAM bution. Press the right or left arrow on
the NEXT button until the indicator is floshing on the first exercise of the workout that you want to do. Then, complele
the workout as described obove. The CUSTOM SMART CARD con be progrommed in a variety of ways to fit your indi-
vidual needs.

14

Download from Www.Somanuals.com. All Manuals Search And Download.



TURNING OFF THE POWER

To tun off the power, press the POWER bution. Note: I no butions on the computer are pressed for 30 minutes, the
power will furn off automatically. The transformer should be unplugged from the 120-volt outlet during periods of

nonuvse.

15

Download from Www.Somanuals.com. All Manuals Search And Download.



EXERCISE GUIDE

SAFETY

The CROSS TRAINER e is a fool, and leaming fo use it properly is essenfial for your safety as well as the success of
your exercise program. Reod this owner’s manual and the accompanying FITNESS JOURNAL carefully before using the
CROSS TRAINER e. Remember, the information in this owner's monual and in the FITNESS JOURNAL is general in

nature. For more information about exercise, consult your physician or obloin a reputoble book obout exercise.
WARNING: Before beginning any exercise program, consult your physician. This is especiclly important for persons
over the oge of 35 or persons with pre-existing health problems.

THE FOUR BASIC TYPES OF EXERCISE PROGRAMS
STRENGTH

In order to increase the size and strength of your muscles, you must subject your muscles to obove-normal workloods.
You must also progressively increase the infensity of your exercise so that your muscles will confinue fo adapt and
grow. Eoch individual exercise can be tailored fo the proper intensity level by changing the weight setfing, or the num-
ber of repetitions or sels completed. The proper weight selting ond numbers of sets and repetitions for each exercise
depends upon the individual user. Each workout should include obout & 1o 10 different exercises. Select exercises for
every mojor muscle group, with emphasis on the areas that you wont fo develop the most. To give balance and variety
fo your workouts, vary the exercises from workout o workout. WARNING: If you are under age 17, workouts should
consist exclusively of tone exercises. Unsupervised workouts consisting exclusively of strength exercises are not rec-
ommended by exercise physiologists.

TONING

To fone your muscles, select moderate weight setfings and increase the number of repetitions in each set. Work your
muscles by compleling more repetitions rather than by using high weight settings.

LOSING WEIGHT

To lose weight, select low weight seftings ond increase the number of repetitions in each set. Exercising on the stepper
will also help you to bumn Colories and shed exira pounds.

CROSS TRAINING

In the pursuit of a complete and well-balanced fitness program, many have found that cross troining is the answer. The
" CROSS TRAINER e is ideol for cross training. By combining weight iraining with aerobic exercise, you con reshope ond
sirengthen your body, plus develop a sironger heart ond lungs.

EXERCISE FORM

In order fo obtoin the grectest benefits from exercising, it is essential fo mainain proper form. Moinoining proper form
means moving through the full range of motion for each exercise, and moving only the oppropriate parts of the body.
On poges 17 through 24 of this owner's manual, you will find phologrophs showing the correct form for each exercise.
A description of each exercise is also provided, olong with a list of the muscles offected. Refer 1o the muscle chort in the
accompanying FITNESS JOURNAL to find the locotions of the muscles. As you exercise, the repetitions in each set
should be performed smoothly and without pousing. The exertion phase of each repetition should last only obout half
os long as the refum phase. Rest for 1 minute after each set if you ore doing a tone exercise, ond 3 minules ofter each
set if you are doing a strength exercise. Plan fo spend the first two weeks leorning the proper form for each exercise.

16

Download from Www.Somanuals.com. All Manuals Search And Download.



BUTTERFLY (15-125 Lbs.)
Muscles affected: pectoralis maojor and minor, delloids

Refer fo adjustment 2 on poge 8 of this owner's manual. Change the arms fo the bui-
ferfly mode. Sit on the seat and hold the pods on the arms as shown; your orms
should be bent ot 90° angles. Keep your bock straight. Press the arms together unfil
the pods touch. Retum fo the starfing position.

BENCH PRESS (30-250 Lbs.)
Muscles offected: pectorolis major and minor, anferior deftoids, Iriceps

Refer fo odjustment 2 on poge 8 of this owner's manuol. Change the arms fo the
press mode, Sit on the seat and hold the handles on the arms with an overhand grip.
Roise your elbows as shown. Keep your back straight. Fully extend your arms. Retum
fo the starfing position.

FRONT ARM RAISE {(15-125 Lbs.)
Muscles offected: deltoids, rhomboids '

Refer fo adjustment 4 on page 9 of this owner's manual. Atiach the strap fo the low
pulley stotion. Stand with one heel on the foot plate. Hold the sirop with on overhond
grip with your o af your side. Keep your bock straight. Raise the strap until your
hand is level with your shoulder as shown. Return fo the starting position.

UPRIGHT ROW (15-125 Lbs.)
Muscles offected: biceps, deltoids, irapezius

Refer to adjustment 4 on poge 9 of this owner's manudl, Attach the rower bar fo the
low pulley station. Stand with your feet on the foot plate. Hold the rower bar with on
overhond grip with your arms extended downword. Keep your back straight. Lift the
rower bor until your hands are level with your chest as shown. Retum fo the storfing
position. -

SHOULDER SHRUG (15-125 Lbs.)

Muscles offected: irapezivs, rhomboids

Refer fo odjusiment 4 on page 9 of this owner's manucl. Attach the rower bor fo the
low pulley stofion. Stand with your feet on the foot plote. Hold the rower bor with on
overhand grip with your arms extended downward. Keep your back straight and

your orms at your sides. Shrug your shoulders up as for os possible. Retum fo the
starting posilion,

17

Download from Www.Somanuals.com. All Manuals Search And Download.



6. LATERAL ARM RAISE (15-125 Lbs.)

Muscles offected: delioids, trapezius

Refer to adjusiment 4 on page 9 of this owner's manual. Aftach the strap to the low
pulley siation. Stond with your side toward the CROSS TRAINER e with your feet on
the foot plate. Hold the strap with an overhand grip with your arm ot your side. Keep
your back stroight. Raise the strap o the side until your hand is level with your shoul-
der os shown. Return fo the storling position.

7. SEATED ROW-CLOSE GRIP (15-125 Lbs.)

Muscles offected: deltoids, tropezius, biceps, brachiorodiols, lotissimus dorsi

Refer to odjusiment 4 on poge 9 of this owner's monual. Attach the rower bor to the
low pulley stotion. Sit on the floor with your heels on the foot plate. Leon forward,
extend your arms ond hold the rower bar with on overhand grip. Pull the rower bar
toward your stomach ond leon back, keeping your elbows close to your sides. Refurn
fo the storting position.

8. LAT PULL-DOWN-—CHEST (15-125 Lbs.)

Muscles offected: lotissimus dorsi, trapezius, peciorolis major

Refer to adjusiment 3 on poage B of this owner's manuol. Attach the lot bor fo the
high pulley station. Sit on the seat facing the CROSS TRAINER e. Extend your arms
vpward and hold the lot bar with an overhond grip. Keep your back siraight. Pull the
lot bar down until your hands are level with your neck as shown. Return to the start-
ing posifion,

9. LAT PULL-DOWN~-BACK (15-125 Lbs.)
Muscles offected: lofissimus dorsi, lrapezius

Refer fo odjustment 3 on page 8 of this owner's manuol. Attach the ot bor fo the
high pulley siation. Sit on the seat focing the CROSS TRAINER e. Extend your orms
vpward and hold the lot bar with an overhond grip. Keep your back straight ond
lean forword slightly. Pull the lot bor down behind your head until your honds are
level with your neck. Retum 1o the storting pesition,

10. HIP EXTENSION (15-125 Lbs.)
Muscles offected: gluteus maximus

Refer to edjusiment 4 on poge 9 of this owner's monual. Attach the strop o the low
pulley station, Stand with one foot on the foot plote. Insert one leg info the sirap.
Keep your back stroight. Keep your leg straight ond move it backward as for as pos-
sible. Return to the starfing position.

18

Download from Www.Somanuals.com. All Manuals Search And Download.



11.

14.

15.

LEG EXTENSION (15-125 Lbs.)
Muscles offected: quodriceps

Sit on the seat and position your feet under the pads on the leg developer. Keep your
bock siraight. Roise the leg developer until your legs are straight. Retum 1o the stori-

ing position.

HIP ABDUCTION (15-125 Lbs.)
Muscles offected: abductor, gluteus medius

Refer io odjuskment 4 on poge 9 of this owner's manuol. Attach the sirop lo the low
pulley stafion. Stand with your side loward the CROSS TRAINER e with one foot on
the foot plate. Insert your outside leg into the sirop. Keep your back siraight. Keep
your leg siraight ond move it fo the side os for as possible. Return to the starting
position.

BICEPS CURL (15-125 Lbs.)
Muscles offected: biceps, brochiorodials

Refer to odjusiment 4 on poge 9 of this owner's monuol. Afiach the rower bar fo the
fow pulley siation. Stand with your feet on the foot plate. Hold the rower bar with on
underhond grip with your arms extended downWward. Keep your back straight and
your elbows close fo your sides. Curl the rower bor up toword your chest as shown.
Refurn fo the starting posifion.

TRICEPS EXTENSION (15-125 Lbs.)
Muscles offected: Iriceps, brachioradials

Refer to odjustment 3 on poge 8 of this owner's manuol. Atach the rower bor to the
high pulley siotion. Sit on the seat, hold the rower bar above your head and bend
your elbows, Keep your back straight and your elbows in. Slowly streighten your
arms as shown, Return fo the starfing posifion.

TRICEPS PRESS-DOWN (15-125 Lbs.)
Muscles offected: triceps, brachiorodiols

Refer fo odjustment 3 on poge 8 of this owner's manual. Attach the rower bor fo the
high pulley stafion. Stond with your feet on the foot plate. Hold the rower bor with an
overhand grip with your hands ot chest level. Keep your back straight and your
elbows close Jo your sides. Press the rower bar down unfil your arms are straight.
Refurn o the storting posifion.

19

Download from Www.Somanuals.com. All Manuals Search And Download.



SINGLE LEG CURL (15-125 Lbs.)

Muscles offected: homsiring, gastrocnemius

Stand facing the CROSS TRAINER e and rest the back of one leg against the lower

pod on the leg developer. Raise the leg developer as for as possible by bending your
leg os shown. Retumn o the starting position.

AB CRUNCH (15-125 Lbs.)
Muscles offected: rectus abdominus, upper abdominals

Refer to adjustment 3 on poge 8 of this owner's monual. Attoch the sirap fo the high
pulley station. Sit on the seat and hold the strap behind your heod as shown. Keep
your back straight. Slowly bend forward ot the waist until your upper body is ota
45° angle. Return to the starting position,

BACK EXTENSION (15-125 Lbs.)
Muscles offected: hip exdensors

Refer fo adjustment 4 on poge 9 of this owner's manual. Attach the lot bor to the low
pulley stotion. Sit on the Roor with your heels on the foot plate. Cross your arms and
hold the lat bar against your chest as shown. Keep your back straight. Bend back ot
the woist. Relurn fo the starting posifion.

WRIST CURL (15-125 Lbs.)
Muscles affected: brochiorodials

Refer fo adjusiment 4 on poge 9 of this owner's manual. Attach the rower bar 1o the
low pulley station. Stand with your feet on the foot plate. Hold the rower bar with an
overhand grip with your arms extended downward. Keep your arms stofionary and --
curl your hands up as for as possible. Retum 1o the siarting position.

TOE RAISE (15-125 Lbs.)

Muscles offected: gostrocnemius

Refer to odjustment 4 on poge 9 of this owner's manual. Attach the rower bar to the
low pulley station. Stond with your feet on the foot plate. Hold the rower bor with on
overhond grip with your orms extended downwaord, Keep your bock straight and -
your arms of your sides. Rise up on your foes s for as possible. Return fo the starting
position.

20

Download from Www.Somanuals.com. All Manuals Search And Download.



A. SIDE BEND (15-125 Lbs.)

Muscles affected: latissimus dorsi, biceps, posterior delioid's

Refer o adjustment 4 on page 9 of this owner's manual. Atiach the sirap fo the low
pulley siation. Stand with your side foward the CROSS TRAINER e with one foot on
the foot plate, Hold the strap with an overhand grip with your arm at your side. Keep
your back straight. Bend toward the side as shown. Return fo the slarting position,

B. LAT PULL-DOWN-—CLOSE GRIP (15-125 Lbs.)

Muscles affected: latissimus dorsi, biceps, posterior deftoids

Refer fo adjustment 3 on page 8 of this owner's manual. Atlach the rower bar fo the
high pulley station. Sit on the seat facing the CROSS TRAINER e. Exfend your orms
upward and hold the rower bar with an underhand grip. Keep your back siraight.
Pull the rower bar down uniil your hands are level with your neck. Return fo the start-
ing position.

C. SINGLE ARM CABLE FLY (15~125 Lbs.)

Muscles affected: latissimus dorsi, biceps, posterior defoids

Refer fo adjustment 3 on page 8 of this owner's manual. Atiach the strap fo the high
pulley siation. Stand with your side foward the CROSS TRAINER e with one foot on
the foot plate. Extend one arm upward and hold the strop. Keep your bock straight.
Pull the strap down until your hand is level with your waist. Return o the starting
position.

D. BENT ROW—-WIDE GRIP (15-125 Lbs.)
Muscles offectsd: biceps, brachioradiols, deltoids, fropezius, lofissimus dorsi, rhomboids

Refer to adjusiment 4 on page @ of this owner's manual, Atiach the lat bar fo the low
pulley siation. Stand with your feet on the foot plate and bend forword as shown.
Hold the lat bar with an overhand grip with your arms exdended downward. Keep
your back straight. Pull the lot bar foward your stomach. Retum 1o the starting position,

E. BENT ROW-—CLOSE GRIP (15-125 Lbs.)
Muscles offected: biceps, brachiorodiols, deltoids, trapezius, lafissimus dorsi, rhomboids

Refer 1o adjustment 4 on page 9 of this owner's manual. Atach the rower bor o the
low pulley station. Stand with your feet on the foot plate and bend forword as
shown. Hold the rower bar with an overhand grip with your arms extended down-
ward. Keep your bock straight. Pull the rower bor toward your stomoch. Retumn fo
the starfing position.

21

Download from Www.Somanuals.com. All Manuals Search And Download.



F. SINGLE ARM BENT ROW (15—125 Lbs.)
Muscles offected: biceps, brachioradials, defioids, trapezius, lafissimus dorsi, rhomboids

Refer to adjustment 4 on page 9 of this awner's manual. Attach the strop to the low

pulley station. Stand with your feet on the foot plate and bend forward as shown.

Hold the sirap with an overhand grip with your orm extended downward. Keep your
- back straight. Pull the strap toward your stomach. Return fo the starfing position.

G. SEATED ROW-WIDE GRIP (15~125 Lbs.)

Muscles affected: deltoids, trapezius, biceps, brachioradials, latissimus dorsi

Refer o adjusiment 4 on poge 9 of this owner's manual. Attach the lat bor to the low
pulley station. Sit on the Hoor with your heels on the foot plaie. Lean forward, extend
your arms and hold the lat bar with an overhand grip. Pull the lot bar foward your
stomach and lean back. Return fo the starting position.

H. SINGLE ARM SEATED ROW (15~125 Lbs.)
Muscles offected: biceps, brachioradials, delloids, tropezius, latissimus dorsi, rhomboids

ReFer to odjustment 4 on page 9 of this owner's manual. Attach the sirap fo the low
pulley siction. Sit on the oor with your heels on the foot plate. Lean forward, extend
‘one arm and hold the strap. Pull the strap foward your. stomach and lean back, keep-
ing your elbow close fo your side. Refurn lo the starting position.

L TRl

I. “REVERSE BICEPS CURL (15—125 Lbs.)
Muscles affected: biceps, brachioradials

Refer to odjustment 4 on poge 9 of this owner's manual. Atiach the rower bar to the
low pulley stafion. Stand with your heels on the foot plate. Hold the rower bar with
an overhand grip with your anms extended downward. Keep your back straight and
your elbows close fo your sides. Curl the rower bar up toward your chest as shown.
Return fo the starting position.

J. ISOLATION CURL (15—125 Lbs.)

»'J o

Muscles offected: biceps, brachioradials

Refer to adjustment 4 on page 9 of this owner's manual. Atlach the strap 1o the low
pulley station. Stand with your side Joward the CROSS TRAINER e with one foot on
the foot plote. Hold the strap with an underhand grip with your arm extended down-
ward. Pull the strap up until your hand is level with your chest. Return to the slarting

position,

22

Download from Www.Somanuals.com. All Manuals Search And Download.



BENT ISOLATION CURL (15—125 Lbs.)
Muscles offected: biceps, brachiorodials

Refer fo odjustment 4 on poge 9 of this owner's manual. Attach the strap fo the low
pulley stotion. Stand with your side loward the CROSS TRAINER e, place one foot on
the foot plote ond bend forward os shown. Hold the strap with an underhand grip

with your elbow resting against your knee and your orm extended downward, Pull
the strap up until your hand is level with your chest. Return fo the storting posifion.

REVERSE WRIST CURL (15—-125 Lbs.)
Muscles offected: brachiorodials

Refer fo adjustment 4 on page 9 of this owner's manual, Atiach the rower bor fo the
low pulley station. Stand focing away from the CROSS TRAINER e with your heels on
the foot plate. Hold the rower bar behind your back as shown, Keep your arms sta-
tionary and curl your hands up os for as possible. Return fo the storfing position.

REVERSE TRICEPS PRESS-DOWN (15—125 Lbs,)
Muscles affected: triceps, brachiorodials ' '

Refer fo odjustment 3 on page 8 of this owner's monual. Atioch the rower bar fo the
high pulley stofion. Stond with your feet on the foot plate. Hold the rower bor with an
underhand grip with your hands of chest level. Keep your bock siraight ond your
elbows close to your sides. Press the rower bor down until your orms are skroight.
Retum to the storfing position,

SINGLE ARM TRICEPS PRESS-DOWN (15--125 Lbs.)
Muscles affected: friceps, brochioradiols

Refer o odjustment 3 on poge 8 of this owner's monuol. Attach the strop fo the high
pulley station. Siand with your feet on the foot plate. Hold the strap with an overhand

'~ grip with your hand o chest level. Keep your back sircight and your elbow close 1o
© your side. Press the strop down until your arm is straight as shown. Return fo the

starfing position, :

REVERSE UPRIGHT ROW (15—125 Lbs.)

Muscles affected: biceps, deltoids, tropezius

Refer fo odjustment 4 on poge 9 of this owner's monual. Atiach the rower bor fo the
low pulley stofion. Stand focing away from the CROSS TRAINER e with your heels on

the foot plate, Hold the rower bor behind your bock with your arms extended down-
waord. Lift the rower bor up os for os possible, Retum to the storting position.

23

Download from Www.Somanuals.com. All Manuals Search And Download.



BENT LATERAL ARM RAISE (15~125 Lbs.)
Muscles affected: deltoids, trapezius

Refer to adjustment 4 on page 9 of this owner's manual. Attach the strap to the low
pulley station. Stand with your side toward the CROSS TRAINER e, place one foot on
the foot plate and bend forward as shown, Hold the sirap with an overhand grip
with your arm ot your side. Keep your bock straight. Roise the strap to the side untfil
your hand is level with your shoulder. Return to the starfing position.

DEAD LIFT (15-125 Lbs.)
Muscles affected: quodriceps

Refer to adjustment 4 on page 9 of this owner's manual. Attach the lat bar fo the low
pulley station. Stand with your feet on the foot plate and bend your knees as shown.
Hold the lat bor with an overhand grip. Keep your head up and your arms ond back
straight. Lift the lat bar by straightening your legs. Return to the starting position.

HIP ADDUCTION (15~125 Lbs.)
Muscles offected: adductor, gluteus medius

Refer 1o adjusiment 4 on page 9 of this owner's manual. Atiach the strap fo the low
pulley stotion. Stand with your side foward the CROSS TRAINER e with one foot on
the foot plate. Insert your inside leg into the sirap. Keep your back siraight. Keep
your leg siraight and move it fo the side as for as possible. Refurn io the starting
position.

FRONTKICK (15-125 Lbs.)
Muscles affected: hip flexors, sartorius

Refer to adjustment 4 on page 9 of this owner's manual. Atiach the strop to the low
pulley station. Stond facing away from the CROSS TRAINER e with one heel on the
foot plate. Insert one leg info the sirap. Keep your leg straight and move it away from
the CROSS TRAINER e as far as possible. Refurn 1o the starting position.

STEPPER
Muscles Affected: quadriceps, hip extensors

{Note: Do not include this exercise in workouts created with the PERSONAL TRAINER
computer. When the STEPPER is used, the stepper console will provide feedback.)
Refer fo adjusiment 1 on page 8 of this owner's manual. Hold the stepper handle and .
begin stepping, alternctely pressing the left and right pedals down with & smooth,
continvous motion—a continuous motion must be mointained or both pedals will sink
1o the Roor. Adjust the stepping resistance if necessary.

24

Download from Www.Somanuals.com. All Manuals Search And Download.



TROUBLE-SHOOTING AND MAINTENANCE

Inspect and tighlen all parts each time you use the CROSS TRAINER e. Replace any worn parts immediately. Outside
surfaces of the CROSS TRAINER e can be cleaned using a damp cloth and mild defergent. Keep all liquids away from
the stepper console and the PERSONAL TRAINER computer. Most CROSS TRAINER e problems can be solved by follow-
ing the steps below. Find the applicable symptom and follow the step(s) lisied. If further assistance is needed, call our
Cuslomer Service Department foll-free ot 1-800-999-3756, Monday through Friday, 6 a.m. until-6 p.m, Mouniain

Time (excluding holidays).

1. SYMPTOM: THE PERSONAL TRAINER COMPUTER DISPLAYS AN ERROR CODE ("EEE")

a. While the weight sefting is changing, the motor will be heard and the SETS and REPS displays will show a rapidly
rolating indicator. To prevent damage to the weight system, do not put any pressure on the leg developer, arms
or cobles while the weight setting is changing. If the lat bar or rower bar is atiached to the high pulley station, rest it
in the rock neor the high pulley station. Wait for.the sound of the motor to stop before you continue, If the comput-
er senses pressure on the weight system while the weight setting is changing, the WEIGHT display will show an

"~ error code ["EEE") for two seconds, and the weight setfing will stop changing. The WEIGHT display will then show
the current weight sefting. Make sure that there is no pressure on the leg developer, arms or cables. Press the

increase or decrease button beneath the WEIGHT display o change the weight sefting as desired.

2. SYMPTOM: THE MAIN CABLE DOES NOT MOVE SMOOTHLY, OR THERE IS SLACK IN THE MAIN CABLE

a. Inspect the routing of the cables and moke sure thot they are in the grooves in all of the pulleys. If they are not,

correct the problem. If the cables are not properly routed, they will be damaged when used..

b. If there is slack in the Main Cable (51}, locate the

Adijustment Bracket {53) neor the botiom of the
. right side shield. Hold the end of the Weight Cable

(52) firmly, ond slide the Adjustrent Bracket far-
ther onfo the Weight Cable. Tighten the 5/14" Nut
(82) ogainst the Adjustment Bracket. Test the Main
Cable. If the molor stalls or hesitates, loosen the
5/16" Nut slightly. If the 5/16" Nut is tightened as
for as possible and there is still slack, the Main
Coble should be replaced. See ORDERING
REPLACEMENT PARTS on the back cover of this

owner's manual.

3.- SYMPTOM: THE STEPPER CONSOLE DOES NOT
FUNCTION PROPERLY

a. As you slep, move the siepper pedals vertically ot

least 8 inches. If your sleps ore too shallow, the
movement of the stepper pedols will not be detect-
ed. If the stepper console still does not function
properly, the Reed Swilch (99) can be odjusted by
sliding the barrel of the Reed Switch up and down
slightly. Repeat until the stepper console displays
correct feedback. If necessary, the 3/4" Screw
(119) aftaching the Reed Swilch Bracket {120) can
be loosened ond the position of the Bracket con be
adjusted.

25

Download from Www.Somanuals.com. All Manuals Search And Download.

o9
120_| /
u:lt)%@:m
/ }\Aounﬁn
ne Sleeva 9




b. Ifthe LCD display becomes dim, the 1.5-volt watch
batteries in the Stepper Console {88} should be

replaced. Using a short phillips screwdriver, - Back of
remove the two screws attaching the bock of the 88 g’:ﬁﬁ;
Stepper Console. Using the screwdriver, carefully

push the two batteries out of the battery clips; be \],«'/5}\@"

coreful fo note which way the batteries are lurned. Bc?}ecries

Insert two new 1.5-volt watch batteries info the
bottery clips. Reattach the bock of the Stepper
Console.

4. SYMPTOM: THE POWER DOES NOT TURN ON

o. Make sure thot the transformer is fully plugged into the jack on the CROSS TRAINER e, and into a 120-volt outfet.

5. SYMPTOM: THERE IS A CLICKING SOUND WHEN USING THE ARMS

a. Tighten the indicated 3/8" Nylock Nut (4] further
onlo the 3/8% x 3 1/2" Bolt (42) on each Arm
{15, 18} until the Swivel Brockets {14) do not slide
back and forth on the Bolis. Be careful not to over-
tighten the Nylock Nuts; the Swivel Brackets must
be oble to swivel easily.

© 1994 Sears, Roebuck ond Co.

26

Download from Www.Somanuals.com. All Manuals Search And Download.



EXPLODED DRAWING—MODEL NO. 831.159341 R694A

PAGE 2 OF 2

WEIGHT MECHANISM ASSEMBEY—

Download from Www.Somanuals.com. All Manuals Search And Download.




Download from Www.Somanuals.com. All Manuals Search And Download.



SEARS MODEL NO:!: 831.159%34}1

PRODUCT NAME: PROFORM CROSS TRAINER
PRODUCT DESC:

KEY NUMBER

HiEWo-~Ih Ui W
o

(RPN
[

13
14
15

16

PART NUMBER

RUN DATE:
RUN TIME: 11:46:

112003
112004
112006
117737
115370

012149

117120
116746
116742
NSP

119583

119584

106480
117732
117908

.

117909

114797
112560
117104
013468
114798
108726
117910

116913

103303
109989
103833
117099
116149
108874
117332
106879
115383
107281

DESCRIPTION
3/8" X 2 1/2" CARR BOLT
3/8" NUT

3/8" LOCK WASHER

2" PULLEY

3 1/2" PULLEY

3/8" NYLOCK NUT

FRONT BASE

REAR BASE

UPRIGHT

TOWER FRAME

LEFT SIDESHIELD W/DECAL
118187 LEFT SIDESHIELD
115553 SIDESHIELD DECAL
RIGHT SIDESHIELD W/DECAL
118186 RIGHT SIDESHIELD
115553 SIDESHIELD DECAL
117508 DO NOT... DECAL
2 3/4" PULLEY

SWIVEL BRACKET

LEFT ARM ASSEMBLY
117126 LEFT ARM

109989 BUSHING

103735 3/4" AXLECAP

111374 REPLACEMENT INSTR.

RIGHT ARM ASSEMBLY
117124 RIGHT ARM
109989 BUSHING
103735 3/4" AXLECAP

111374 REPLACEMENT INSTR.

LARGE PAD

GRIP

BACKREST

1/4"™ X 5/8" BOLT

SMALL PAD

PAD TUBE

LEG DEVELCPER ASSEMBLY
117130 LEG DEVELOPER
103903 1/2" AXLECAP
117498 DECAL

111374 REPLACEMENT INSTR.

1/2" X 2 1/2" AXLE ASSY,
100051 AXLE
103903 1/2" AXLECAP

111374 REPLACEMENT INSTR.

1/2" PLASTIC CAP
3/4" BRASS BUSHING
1 1/2" X1 1/2" cap
SEAT

BRACE

2" X 2" cap

3/8" X 3/4"™ BOLT
3/8" X 3" BOLT
CABLE CLIP

ROWER BAR

Download from Www.Somanuals.com. All Manuals Search And Download.

14,

l6.

7/07/



SEARS MODEL NO: 831.159341

PRODUCT NAME: PROFORM CROSS TRAINER RUN DATE: 7/07/¢

PRODUCT DESC: RUN TIME: 11:46:4

KEY NUMBER PART NUMBER DESCRIPTION COST
35 115177 STRAP .00
36 115115 LAT BAR .00
37 106526 1 1/4" CAP .00
k}:] 118004 CHAIN .00
39 109954 TRANSFORMER .00
40 013399 3/8" X 1 3/4" BOLT .00
4] 115762 1" PULLEY .00
42 . SEE KEY #68 .00
43 012139 1/4"™ NYLOCK NUT .00
44 117106 1/4" X 1" SHOULDER BOLT .00
45 013578 3/8" X 2 1/4"™ BOLT .00
46 116185 1/4" X 2 1/2" BOLT : .00
47 105496 3/8" HAT CAP .00
48 019115 RUBBER PAD .00
49 115998 1 1/2" INTERNAL CAP .00
50 117541 2" ROLLER .00
51 117386 MAIN CABLE .00
52 117741 WEIGHT CABLE .00
53 117260 ADJUSTMENT BRACKET .00
54 117913 3/4" X 4" AXLE ASSEMBLY .00
. . 114656 AXLE .00
. . 103735 3/4" AXLECAP .00
. . 111374 REPLACEMENT INSTR. .00
55 117489 SELECTOR KNOB : .00
56 100151 5/8" PLASTIC CAP .00
57 103735 3/4" PLASTIC CAP o .00
58 109867 PLASTIC BUSHING ASSEMBLY .00
. . 100048 PLASTIC BUSHING .00
. . 103735 AXLECAP .00
59 013162 1/2" PAN SCREW .00
60 116181 LONG PULLEY BRACKET .00
61 115260 3/8" X 6 1/2" BOLT .00
62 013322 3/4" TAP SCREW .00
63 116215 3/8" X 1 1/2" BOLT .00
64 . SEE KEY #2 .00
65 114958 RUBBER WASHER .00
66 117127 LOCKING PLATE .00
67 115257 CABLE TRAP BRACKET .00
68 013430 3/8" X 4" BOLT .00
69 116065 - REED SWITCH BRACKET .00
70 120446 1/2" X 4 1/2" AXLE ASSY. .00
. . 118118 AXLE .00
. . 103903 1/2" AXLECAP .00
. . o 111374 REPLACEMENT INSTR. .00
71 113795 FASTENER .00
72 116630 SMALL CABLE TRAP BRACKET .00
73 105133 3/8" ZINC JAM NUT .00
74 117915 MOMENT ARM ASSEMBLY .00
. . 117122 MOMENT ARM .00
. . 103903 1/2" AXLECAP .00
. . 103735 3/4" AXLECAP .00
. . 111374 REPLACEMENT INSTR. .00
. . 117499 DECAL .00
75 117916 LEFT PEDAL ASSEMBLY .00

Download from Www.Somanuals.com. All Manuals Search And Download.



SEARS MODEL NO: 831.159341

PRODUCT NAME: PROFORM CROSS TRAINER RUN DATE: 7/07/9
PRODUCT DESC: RUN TIME: 11:46:4
KEY NUMBER PART NUMBER DESCRIPTION COST
117116 LEFT PEDAL .00
107148 PEDAL COVER ASSY .00
. . 103735 3/4" AXLECAP .00
. . 100048 PIVOT BUSHING .00
. 105101 3/4" METAL COVER .00
. . 111374 REPLACEMENT INSTR. .00
76 117917 RIGHT PEDAL .00
. . 117114 RIGHT PEDAL .00
107148 PEDAL COVER ASSY .00
103735 3/4" AXLECAP .00
100048 PIVOT BUSHING .00
105101 3/4" METAL COVER .00
113349 MAGNET ) .00
. . 111374 REPLACEMENT INSTR. .00
717 107148 PEDAL COVER .00
78 012135 NYLOCK NUT .00
79 116108 7/8" SCREW .00
80 116048 ACTUATOR ARM .00
81 113349 MAGNET SLEEVE .00
82 012003 5/16" NUT .00
83 - 105101 3/4" METAL COVER .00
84 109398 RESISTANCE CYLINDER ASSY. .00
] . 109398 RESIST. CYLINDER .00
. . 100151 AXLECAP .00
85 109872 5/8'" BUSHING ASSEMBLY .00
. . 109399 BUSHING - .00
. . 100151 AXLECAP .00
86 116120 5/8'" SPACER .00
87 101149 3/8" FENDER WASHER .00
88 115126 STEPPER CONSOLE .00
89 105136 GAS SHOCK .00
90 105142 BALL JOINT .00
91 012082 , 5/16" NYLOCK NUT .00
92 013510 3/4" SELF-TAP SCREW .00
93 115100 3/8" X 4" CLEVIS PIN .00
94 . 117920 WEIGHT MECHANISM W/RI .00
. . 117301 WEIGHT MECH .00
. . 117884 REPLACEMENT INSTR. .00
95 117921 WIRE HARNESS W/RI .00
. . 117141 WIRE HARNESS - .00
. . 117885 REPLACEMENT INSTR. .00
86 115199 CUSTOM SMART CARD .00
97 117298 PERSONAL TRAINER COMPUTER .00
98 117323 EXERCISE INSERT .00
99 117%03 REED SWITCH WIRE - .00
100 117305 MECHANISM ADJ BRACKET .00
101 117914 MECHANISM CABLE BKT ASSY. .00
. . 114634 MECH CABLE BRACKET .00
. . 105496 3/8" PUSH NUT .00
. . 111374 REPLACEMENT INSTR. .00
102 117037 FOOT PLATE .00
103 117262 U-BRACKET .00
104 117881 CABLE BRACKET .00
105 104345 STAR WASHER .00

Download from Www.Somanuals.com. All Manuals Search And Download.



SEARS MODEL NO: 831.159341

PRODUCT NAME: PROFORM CROSS TRAINER RUN DATE: 7/07/9
PRODUCT DESC: RUN TIME: 11:46:4
KEY NUMBER PART NUMBER DESCRIPTION . cosT

1086 115124 MECHANISM REED SWITCH .00
107 014153 FLAT WASHER .00
108 109568 SLIDE NUT .00
109 116049 RETAINER CUP .00
1190 117905 LEAD SCREW ASSEMBLY .00
. : . 108979 LEAD SCREW .00
106740 5/8" PUSH NUT .00
. . 105119 5/16" CLIP .00
111 105122 5/16" PUSH NUT .00
112 115131 MECHANISM MOTOR ASSEMBLY .00
. . 115123 MECH MOTOR .00
‘e . 115110 ENCODER DISK .00
115124 REED SWITCH WIRE .00
. . 105884 TAPE .00
113 016029 WIRE TIE .00
114 115110 MECHANISM ENCODER DISK .00
115 019266 NYLON SPACER .00
116 117738 SIDESHIELD FASTENER .00
117 110943 3/8" X 2 3/4" CARR BOLT .00
118 013498 1/4™ X 2" BOLT .00
119 013300 3/4" SCREW ‘ .00
120 117900 REED SWITCH BRACKET .00
121 117701 REED SWITCH FASTENER .00
. . NON-ILLUSTRATED PARTS .00
A 033134 STEPPER CONSOLE BATTERY .00
B 106739 STEPPER CONSOLE CVR SCREW .00
c 111000 1/2" BRASS BUSHING .00
D 106718 SMALL CABLE TRAP .00
E 014132 3/8" FLAT WASHER .00
F 106832 FLAT NYLON WASHER .00
G 116571 3/4" ENDCAP .00
H 117322 CUSTOM EXERCISE DECAL SHT .00
I 107622 WARNING DECAL .00
J 117508 WARNING DECAL .00
K 115553 SIDESHIELD DECAL .00
L 117538 L/R PEDAL DECAL SET .00
M 113764 HOT DO NOT TOUCH DECAL .00
N 117499 MOMENT ARM DECAL .00
o 117498 LEG EXTENSION DECAL .00
P 117837 VIDEO .00
Q 111465 - FITNESS JOURNAL . .00
R 119391 PART LIST/EXP DRAWING .22
S 119390 OWNER'S MANUAL 1.73
. 119436 LITERATURE PACKET 10.93
. . 119390 OWNER'S MANUAL .00
. . 119391 PART LIST/DWG .00
. . 115199 CUSTOM SMART CARD .00
. . 116186 SMART CARD LIT .00
. . 111465 FITNESS JOURNAL .00
. . 117837 VIDEOQ .00
. . 117323 CUSTOM OVERLAY .00
. . 117322 CUSTOM EX. DECAL .00
117158 HARDWARE KIT,PARTS BOX .00
. 112560 GRIP .00

Download from Www.Somanuals.com. All Manuals Search And Download.



SEARS MODEL NO: 831.159341

PRODUCT NAME: PROFORM CROSS TRAINER RUN DATE: 7/07/9
PRODUCT DESC: RUN TIME: 11:46:4
KEY NUMBER PART NUMBER DESCRIPTION cosT
117126 LEFT ARM .00
117124 RIGHT ARM .00
117732 SWIVEL BRACKET .00
116149 STEPPER BRACE .00
. . : 107281 ROWER BAR .00
. . 115115 LAT BAR .00
. . 013430 3/8" X 4" SCREW .00
. 012149 3/8"™ NYLOCK NUT .00
. . 114797 LARGE FOAM PAD .00
. . 114798 SMALL FOARM PAD .00
. . 117099 SEAT .00
117037 FOOT PLATE .00
108726 PAD TUBE .00
116571 3/4"™ INT ENDCAP .00
. 117104 BACKREST .00
. 109954 POWER CORD .00
. 106526 ENDCAP .00
118468 HARDWARE KIT,BLISTERPAK 19.16
. 112003 2.5" CARRIAGE BOLT .00
118004 CHAIN .00
115383 SNAP HOOK .00
. 112004 3/8" HEX NUT .00
. 012003 5/16" HEX NUT .00
. 115177 ANKLE STRAP ' .00
112006 LOCK WASHER .00
117332 3/8"X.75" BOLT .00
013468 1/4"X5/8" BOLT .00
013498 1/4"X2" BOLT .00
013399 3/8"%1.75" BOLT .00
115370 PULLEY .00
. 106480 PULLEY .00
. 117737 PULLEY .00
. 115257 BRACKET .00
019115 BUMPON .00
. 114656 AXLE .00
. 103735 3/4" AXLECAP .00
. 013578 3/8"X2.25" BOLT .00
. 116185 1/4"¥2.5" BOLT .00
. : 012149 3/8"™ HEX NUT .00
. 117738 FASTENER .00

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



ORDERING REPLACEMENT PARTS

Eoch CROSS TRAINER & has its own MODEL NUMBER. Always mention this MODEL NUMBER when requesting service
or repair parts for your CROSS TRAINER e. '

All ports listed herein can be ordered through SEARS, ROEBUCK AND CO. SERVICE CENTERS ond most SEARS
RETAIL STORES. If parts you need are not stocked locally, your order will be fransmitted to @ SEARS PARTS DISTRIBU-
TION CENTER for handling.

WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE FOLLOWING INFORMATION:

1. The MODEL NUMBER of the product (831.159341).

2. The NAME of the product (PROFORM® CROSS TRAINER e).

3. The PART NUMBER of the parifs) from the PART UST/EXPLODED DRAWING occompanying this swner’s manual.
4, The DESCRIPTION of the port{s) from the PART UIST/EXPLODED DRAWING accomponying this owner’s manual.
Your SEARS merchandise has added value when you consider that SEARS has service units nationwide, staffed with
SEARS froined technicians specifically frained on SEARS products, having the parts, tools and equipment to ensure that
we meet our pledge fo you: "We service what we sell.*

Should you ever need repoir service or parts, coll toll-free: -

For repair service: 1-800-4-REPAIR {1-800-473-7247)

For repair parts: 1-800-FON-PART {1-800-366-7278)

FULL 90 DAY WARRANTY

For 90 days from the date of purchase, when proper assembly and maintenance procedures defailed in the
owner's monual are followed, SEARS will, free of charge, repair or replace and instoll a replocement port for
any defective part, when the PROFORM® CROSS TRAINER e is used in a normal monner.

This worranty does not opply when the CROSS TRAINER e is used for commerciol or rental purposes.

SERVICE IS AVAILABLE SIMPLY BY CONTACTING YOUR NEAREST SEARS SERVICE CENTER/DEPARTMENT IN
THE UNITED STATES. o

This worranty gives you specific legol rights; you may clso have other rights which vary from slate io state.

SEARS, ROEBUCK AND CO., DEPT. 817WA,
3333 BEVERLY ROAD, HOFFMAN ESTATES, IL 60179

’ ’ . . ) . ' -
Part No. 119390 R694A _ Printed in USA

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

